
This certificate replaces certificate number BOM1500281/5 issued on 22 April2O16
which is hereby cancelled

Certificate no:
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BOM 1500281/5/A1

Consumable name

Size

SFA Classification

Welding Consumable: Approval Certificate

: SME 347-16

:2.5,3.15, 4.0 mm

: SFA 5.4 AWS CL.E

Results of test

Chemical Analysis- Size: 2.5mm

Chemical Analysis- Size: 3.15mm

'Lloyd's Register' Lloyd's Register assumes no responsibility and shall not be liable to any person for any loss, damage or expense caused by reliance on the information
advice in this document or howsoever provided, unless that person has signed a contract with the relevant Lloyd's Register entity for the provision of this iniormation
advice and in that case any responsibility or liability is exclusively on the terms and conditions set out in that contract
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This Certificate is issued to Senor Metals Pvt. Ltd., to certify that the undernoted welding consumable is recommended for entry in the
supplementary list of certified welding consumable in accordance with ASME Section ll, Part C, SFA 5.4, specif ication of the year 2015.

This certificate is issued on the basis of satisfactory test results on the test coupons prepared on 1 March 2016 and subsequently tested
on 22 March 2016. Welding consumable is manufactured by Senor Metals Pvt. Ltd.. Jamnagar, India

Description:

or
or

2.50mm 3.15mm 4.00 mm

Yield Strenqth Not Required 504 N/mm2 485 N/mm2

UT5 Not Reouired 668 N/mm2 628 N/mm2
% Elonoation Not Required 37.60 34.60
lmpact at -50deq C Not Required

Chemical Acceptable Acceptable Acceptable
Radiooraohv Not Required Not Reouired Not Reouired

Fille( H,V, OH ) Not Reouired Acceotable Acceptable

c Mn s s P Ni Mo Cr Cu Nb

o/o o/o % o/o o/o o/o o/o o/o o/o o/o

Range 0.08 max 0.50-2.50 1.00 0.03 0.04 9.0-11.0 0.75max 18.0-21 0.75

Result 0.033 1.03 0.39 0.006 o.026 9.67 0.013 20.31 0.078 0.39

c Mn si s P Ni Mo Cr Cu Nb

o/o To o/o To o/o o/o o/o o/o o/o o/o

Range 0.08 max 0.50-2.50 t.00 0.03 0.04 9.0-11.0 0.75max 18.0-21 0.75

Result 0.037 't.01 0.40 0.006 0.026 9.63 0.013 20.30 0.077 0.39
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